SEAT INSTALL CHASSIS CAB

2 7
S 8
4 9
5 | O
| 2
NO. PART NO. Qry. DESCRIPTION NO. PART NO. QTy. DESCRIPTION
1 + 7-798-9900411 Seat Suspension/
Drivers
2 7045202 4 Screw Hex Head
M8 x 25 Long
3 7066537 4 Washer Plain M8
4 7067215 4 Washer Spring M8
5 7069201 4 Nut Hex M8
6 7-576-000550 1 Seat Belt Kit
7 7-115-170850 2 Scrwe 7/16" x 1"
Hex Cap
8 7-950-170141 8 Flatwasher
9 7-660-171600 2 Hex Lock Nut
10 7-660-170000 2 Nut
11 6-671-990241 1 Pad Spacing -
Seat Belt
12 6-910-991012 4 Spacer 6-798-990085

+ See further breakdown in this group

Issue No.

03




